

# Test Report

Report No.: CTT2004030855EN

Date: Apr. 22, 2020

Page 1 of 3

Applicant: MKTO CATAL IMPORTACIONES S.L

Address: CTRA HUERCAL-OVERA S/N,04640 PULPI(ALMERIA),SPAIN

Sample Received Date: Apr. 21, 2020

Completed Date: Apr. 22, 2020

The following merchandise was (were) submitted and identified on behalf of the applicant as:

Sample Name: Fabric

Model No.: 6634

Test Result(s): Please refer to next page(s).

## Test Requested and Conclusion(s):

No.	Test Sample	Standard and Requirement	Conclusion(s)
1	Tested materials of submitted samples	Annex XVII items 63 of the REACH Regulation (EC) No 1907/2006 & amended (EU) No 836/2012 - Lead content	PASS
2	Tested materials of submitted samples	Annex XVII items 23 of the REACH Regulation (EC) No 1907/2006 & COMMISSION REGULATION (EU) No 494/2011 - Total Cadmium (Cd)	PASS

Signed for and on Behalf of CTT



Frank / Lab manager

Consumer Testing Technology Co., Ltd.

This test report is issued by the company subject to its General Conditions of Services available on request and accessible at <http://www.cttlab.com/order/201905050400480820.pdf>. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or Part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Consumer Testing Technology Co.,Ltd.

1st-2nd Floor,Building 5,District B, Yingcai Entrepreneurship Park, No.E21,Xinke Road, Yiwu ,Zhejiang, China  
Tel:86-579-8998 6543 Fax:86-579-8998 6547 Email: zj@cttlab.com Hotline:400 6789 666 [Http://www.cttlab.com](http://www.cttlab.com)



# Test Report

Report No.: CTT2004030855EN

Date: Apr. 22, 2020

Page 2 of 3

**Test Result(s):**

REACH – Lead content

Method:

Metal –CPSC-CH-E1001-08.3

Nonmetal –CPSC-CH-E1002-08.3

Surface coating –CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-OES).

Material No.	Limit (mg/kg)	Result (mg/kg)	Conclusion
1	500	N.D.	PASS
2	500	N.D.	PASS

- Note:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (< RL).
  3. RL (Reporting Limit) = 10 mg/kg.

Total Cadmium (Cd)

Method:

Metal – With reference to CPSC-CH-E1001-08.3

Nonmetal – With reference to CPSC-CH-E1002-08.3

Surface coating – With reference to CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-OES).

Material No.	Limit (mg/kg)	Result (mg/kg)	Conclusion
1	100	N.D.	PASS
2	100	N.D.	PASS

- Note:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (<RL).
  3. RL (Reporting Limit) = 2 mg/kg.

**Test Material List**

Material No.	Description	Location
1	Transparent nonwoven fabric	White surface fabric
2	White fabric	White lining fabric

This test report is issued by the company subject to its General Conditions of Services available on request and accessible at <http://www.cttlab.com/order/201905050400480820.pdf>. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or Part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2004030855EN

Date: Apr. 22, 2020

Page 3 of 3

Photo of Sample:



\*\*\*End of Report\*\*\*

This test report is issued by the company subject to its General Conditions of Services available on request and accessible at <http://www.cttlab.com/order/201905050400480820.pdf>. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor . All or Part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Consumer Testing Technology  
Co.,Ltd.

1st-2nd Floor, Building 5, District B, Yingcai Entrepreneurship Park, No.E21, Xinke Road, Yiwu ,Zhejiang, China  
Tel:86-579-8998 6543 Fax:86-579-8998 6547 Email: zj@cttlab.com Hotline:400 6789 666 Http://www.cttlab.com

